Bill To:
SIDERTUL 5B DE CV
RFC# SID93I0ILEKRO
AVENIDA PRESIDENTE MASARYK

Ship To: 5

SIDERTUL SA DE CV

402 GRAND CENTRAL BLVD
MILO DISTRIRUTION CENTER

Order Date:05/07/2010

PO No:PLESA-TUTL
Mill Orderxr No:3733357
Load No:1307883

CERTIFIED MATERIAT, TEST REPORT

GERDAU AMERTSTEET,
tiidlothian Mill

GERDAU AMERISTEEL

MEXICO CITY DF LAREND TX Manifest No:2008823
11570 M 78045 us
STLE GRADE LENGTH
SPECTFICATIONS W e X124 / w150 X 18.0 992/572-50 40 FT / 12.192 M
ASTM A6-05a, AYY2-06a, BA572-06
HEAT NO: 225£1460 CHEMTCAL ANAVLYSIS
c Mn r s S: Cu Mi. cr Mo  Bn v Al b CLh
.08 .98 .015  .029 .an .28 .08 211,027 .011 .002 .005 .018 .3
PEYSICAL PROPERTIES
Tield Strength Tensiie Strength Specimen Ares” Elongation
KSI ~~  Mpa KSI MPa 8¢ In Sq om % Gage Length
60.3 415.8 76.8 530.2 0.363 2.34 24.5 B In 200 mm
57.7 397.8 74.8 515.7 0.368 2.37 23.1 8In 200 mm

TENSILE TEST RATIOS
YLD/TENS YLD/TENS
77 .18

300 Ward Road

Midlothian, TX 76065
(972)y775-8241

PRODUCT
WE BEAMS

Bend Test
Dia. Result

All manufacturing processes of this product, including eledtric arc MELTING and continucus CASTING, gccurred in the U.S5.A.
CMTR complies with EN 10204 3.1

"L hereby certify that the contents of this report are correct and accurate.
material manufacturer or its sub-contractors, when applicable,

specifications and applicable purchaser designated requirements."

Signeda?}fazﬁﬁz<ba; Pt

1

DatesMay. 26, 2010 Signed:

Date:

e =R e g
Tom L. Harrington: Omality ASsurance Manager

-Notéry Fablic (iF applicable)
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All tests and operations performed by this
are in compliance with the requirements of the material



